USER
SER'S MANUAL

S
PATIO Slj:-gN KS SERIES
RS

[0

I
I
i

e
u\«
Il
i

e

i

gl
\‘\‘\l\\\l
i

ll(\\(\\\\\((\l\ll\\ﬁ\\[&,.

[

i
I
il

._‘

’ =
=
S =

§
=
=\




Guide of Manual

o Thanks for your choice. We will do our best to provide customer service for everyone.

o Please check to make sure all parts are included as stated when you unpack. If there are
parts missing or wrong, please contact us, we will expeditiously provide reissue acces-
sories, compensation or other services.

o Instruction should be read carefully. But the manual may not cover every detail of all
possible situations and steps. Please contact us if further information and help are
needed. We will respond in a timely manner.

o Please be patient that the other items are on the way if you buy more than one
product.

o It's kindly advised to assemble this product on a carpeted floor to protect it from being
scratched.

o Small parts are included. Please keep the product away from children while assembling.
Do not let children play or jump on the product.Do not stand on the item or use as a
step ladder.

o Please pay attention to the sharp corners during assembly. We recommend the use of
gloves to prevent the undesired injury.

o Prior to use, please check to see if there's any loosening screw or part. Make sure that
each screw and part is correctly installed and securely fastened.

° |t's unnecessary to use electric drill. Please at a low gear if you need.

Care and Maintenance

o Brush off loose dirt and debris with a soft brush or cloth.

o Clean the stains of the product with a solution of mild soap or detergent mixed with
water, avoid harsh chemicals.

° After cleaning or exposure to rain, allow the product to dry complete.

o Periodically (every 90 days) make sure the screws are fully tightened.

Further Advice about the Furniture Care

o Aluminum is naturally rust-resistant, but if you notice any scratches or chips in the pro-
tective finish, touch them up promptly with an appropriate paint or finish to prevent oxi-
dation.

o Olefin braiding is UV-resistant, consider using covers or storing the product in a shaded
area when not in use.

Material Max Weight Capacity

oAluminum and Olefin 0300 Ibs [Do not stand on the item]



Parts and Hardware List:

o Make sure all parts are in the package.

o "+"in below list indicates that additional pieces are replacement parts.
o Do not fully tighten anything until all screws, nuts, washers and bolts are in place.

Parts List
(1) x 1PC @) x1PC (3 x1PC @) x1pC
Front leg Rear leg Backrest Seat

\k\‘“l\\\\(lll\\“l\\(“lll\\\\ll

- |
il

{

I(||r|(||"(|(ll|nm

e
iy =)
((rrff{§|\“‘\‘\““|m|\|\‘!l\l&\\%l‘l\\é
%(\\\\_\tm\u\\\\\\lum\\\\\& &

((

() x 2Pcs (® x1pC

Support Bar Seat cushion

-

(A) x4 PCS (B) x4 PCS (©Oxapcs (D) x 2PCS
M6*55 M6*40 M6*20 M6*50
H » H
(E) x12+2 PCS (F)x 10+2 PCS ©) x1PC
M6 M6

0 —




f=

HHEHEH

IHEHH, >
</ ‘Q'“"

"-—-—_‘—"‘ﬂ', ,’,4<

e/
\\\\\\\\\\\\““‘“““\\\\M |
}\?}‘\‘i‘?‘\\\i\\\\\\\\\\\\\\\\\m&&}\@
\\\\\\\\\\\\«\\\\\\““““M g =
ly =
S Ui e
= < \\\\\\\\\\\\\\\\\\\\\\\\\\\\\%
i -
‘§‘T‘T?\|\\\\\\\\\\\\\\\\\\\\&§Q\}3\;Q\}Q&\\%
= \\\\m\\\\\\\\\\\\\\\“““““
o
\\ 9




Connect the seat @ and front leg @

B @I x2
with bolts and tighten to 80%. E X2
F Q x2
G ﬁ\; x1

s | 80%

V/
100%
80% | X

= a

Note that the installation direction of the ¢ Qmm
support bar @ is based on the position of : A
the drain hole in the close-up picture. 6 = x

(After installation, the drain hole face down.)

80%

Tighten the support bar ® to 80%. o

100%

X

G

© @
F e
g 8

> @E




Connect the rear leg @ and tighten to 80%.

B @))»)))»»»» X2
E x2
g g F Q@ X2
= B o
G 1
F @ F © — X
E E® @
] & | 80%
\ J
) 100% q:
i 80% | X
i S

D G 2




Connect the backrest and frame with bolts

and tighten to 80%. 3 " o
E x4
. F Q x4
G ﬁ\; x1

@««u«ﬁﬁﬁﬁi‘l‘i"‘i‘l‘l - = & 8?/%

g{{!(!!(‘t!(‘t!«(u«(t(uuu(mut««««?««m«( ’%\“‘i‘i{i‘{i‘{i‘{i‘ﬁ‘ﬁ‘iﬁ‘\‘i‘\‘i‘ﬁﬁ% % .

— o - 6

§ gﬁm&m««m«m 80% | | 3¢

@ E @ S E @
F@Q @ = @QF
AL A
5 &

o /@@ o
N - 105% q:

The back of the seat
cushion is fixed on
the seat plate with
two buckles.




Adjust the leveling feet for balance.

lg‘{,(mf?(iri m«««««%"
///(1{(«{((«««««(«(!’«'

=
S|

S|

MR

=

\(&l\(\}\\\\l\(l\\l&((((((\lll\\\l\(\\lﬁ%




